
SMH Analgesics, Sedatives, Adjunctive Medications, and Neuromuscular Blockers Guidelines:  
A Step-Wise Approach (in response to the expected Covid-19 surge, date 4/2/2020) 
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1st line 3rd line 2nd line 4th line 

Ketamine 
- 1-2 mg/kg loading (optional) 

- Drip: start at 5 mcg/kg/min 

(max 40 mcg/kg/min) 

- Monitor HR and BP 

Remifentanil 
- Drip: 0.025-0.2 mcg/kg/min 

 

 

Sedatives 

Analgesics 

Adjunct 

Medications 

NMBs 

Ketamine 
- Drip: start at 1 mcg/kg/min 

(max 40 mcg/kg/min) 

Phenobarbital 
65 mg IV x1 then 30-60 mg IV 

q4hrs PRN (max 400 mg/day) 

Valproic Acid 
20 mg/kg/day divided 3-4 doses 

 

Midazolam 

- Drip: 1-10 mg/hr or 

intermittent dosing PRN 

Lorazepam 
Dose: 1-10 mg/hr or 

intermittent dosing PRN 

 

Morphine 
-Drip: start with 1-2 mg/hr 

-Use intermittent dosing q3-4hrs 

PRN if possible 

- Avoid in renal failure 

 

Hydromorphone 
-Drip: start with 0.5 mg/hr 

 

-Use intermittent dosing q1-2hrs 

PRN if possible 

 

 

Fentanyl 
-Drip: start with 25-50 mcg/hr 

-Use intermittent dosing  

q30min-q1hrs PRN if possible 

 

- Consider other agents for obese 

patients 

 

 

- Add midazolam, 

diazepam or lorazepam 

IV PRN to propofol or 

Precedex to deepen 

sedation 

- Add enteral adjuncts to 

reduce IV med burden 

Any of these medications can be used in combination with the above analgosedation to optimize the 

pain/anxiety/agitation/delirium regimens and facilitate transition from continuous infusion of meds: 
- Haloperidol, olanzapine, risperidone, quetiapine                                - Melatonin, ramelteon, zaleplon 

- Gabapentin, pregabalin, valproic acid, clonidine                                - Promethazine, chlorpromazine 

- Enteral oxycodone, hydromorphone, morphine, tramadol, methadone                      - Acetaminophen  

- Enteral diazepam, lorazepam, alprazolam, clonazepam, chlordiazepoxide                - Add home anxiety/depression etc 

meds 

 

Vecuronium 

- Dose: 0.1-0.2 mg/kg IV push 

- 2-4 mins onset, 24-40 min 

duration, caution with hepatic 

dysfunction 

 

Rocuronium 

- Dose: 0.6-1.2 mg/kg IV push 

- 1-2 mins onset, 30-60 min 

duration, caution with 

hepatic/renal dysfunction 

Propofol 
- Dose: 5-80 mcg/kg/min 

- Switch to alternative if 

triglyceride level > 500 

 

Precedex 
- Dose: 0.2-1.5 mcg/kg/hr 

 

Cisatracurium 

- Dose 0.1-0.2 mg/kg load then 

0.1-10 mcg/kg/min 

- 2-3 min onset, 40 min-1 hr 

duration, not affected by organ 

dysfunction 

 

First line agents are 

ideal: fast acting, 

easily titratable. Goal 

is to minimize time 

on mechanical 

ventilation. 

 

Opioid therapy 

alone may be 

adequate for older 

patients. 

Before adding 

NMBs, achieve 

deep sedation: 

RASS to -4 

To minimize risk of 

virus transmission, 

group meds 

together & use the 

lowest dosing 

frequency possible 

Transition off 

continuous drips 

as soon as feasible 

to conserve meds. 

Consider starting with 

IV push 

neuromuscular 

blockers first before 

continuous infusion 


